Technical Package
Cover Page

This file contains the following documents:

1.

x ou s

Summary of application (in plain language)

e English

e Alternative Language (Spanish)

First notice (NORI-Notice of Receipt of Application and Intent to Obtain a Permit)
e English

e Alternative Language (Spanish)

Second notice (NAPD-Notice of Preliminary Decision)
e English

e Alternative Language (Spanish)

Application materials *

Draft permit *

Technical summary or fact sheet *

NOTE: This application was declared Administratively Complete before June 1, 2024. The

application materials, draft permit, and technical summary or fact sheet are available
for review at the Public Viewing Location provided in the NAPD.

Portada de
Paquete Técnico

Este archivo contiene los siguientes documentos:

1.

4.
5.
6.

Resumen de la solicitud (en lenguaje sencillo)

e Inglés

e Idioma alternativo (espafol)

Primer aviso (NORI, Aviso de Recepcion de Solicitud e Intencién de Obtener un Permiso)

e Inglés

e Idioma alternativo (espafol)

Segundo aviso (NAPD, Aviso de Decision Preliminar)
e Inglés
e Idioma alternativo (espafol)

Materiales de la solicitud **

Proyecto de permiso **

Resumen técnico u hoja de datos **

** NOTA: Esta solicitud se declaré administrativamente completa antes del 1 de junio de 2024.

Los materiales de la solicitud, el proyecto de permiso, y los resumen técnico u hoja
de datos estan disponibles para revisién en la ubicacion de consulta publica que se
indica en el NAPD.



Section 15. Plain Language Summary (Instructions Page 40)

If you are subject to the alternative language notice requirements in 30 Texas Administrative Code
§30.426, you must provide a translated copy of the completed plain language summary in
the appropriate alternative language as part of your application package. For your
convenience, a Spanish template has been provided below.

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT
APPLICATIONS

DOMESTIC WASTEWATER

The following summary is provided for this pending water quality permit application being reviewed
by the Texas Commission on Environmental Quality as required by 30 Texas Administrative Code
Chapter 39. The information provided in this summary may change during the technical review of the
application and are not federal enforceable representations of the permit application.

City of Denton (CN 600358980 ) proposes to operate Clear Creek Water Reclamation Plant
(RN103935516). a membrane bioreactor process plant scheme. The facility will be located approximately
9,200 ft east of Farm-to-Market Road 428 and 1,800 ft northwest of Hartlee Field, in Denton, Denton
County, Texas 76208.

Major amendment application to discharge 10 MGD design flow of treated domestic water.

Discharges from the facility are expected to contain five-day biochemical oxygen demand (BODs), total
suspended solids (TSS), ammonia nitrogen (NH;-H), phosphorus (P), and dissolved oxygen (DO).
Domestic wastewater will be treated by a membrane bioreactor process plant and the treatment units
will include bar screens, grit chambers, primary clarifiers, anaerobic basins, anoxic basins, aerobic
submerged membrane unit basins, anaerobic digesters, and ultraviolet (UV) disinfection.

TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 14 of 24



PLANTILLA EN ESPANOL PARA SOLICITUDES
NUEVAS/RENOVACIONES/ENMIENDAS DE TPDES o TLAP

AGUAS RESIDUALES DOMESTICAS /AGUAS PLUVIALES

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua
pendiente que esta siendo revisada por la Comision de Calidad Ambiental de Texas
segun lo requerido por el Capitulo 39 del Codigo Administrativo de Texas 30. La
informacion proporcionada en este resumen puede cambiar durante la revision técnica
de la solicitud y no es una representacion ejecutiva fedérale de la solicitud de permiso.

La Ciudad de Denton, Texas (CN600358980) propone operar Clear Creek Water
Reclamation plant RN103935516, un bioreactor de membranas. La instalacion estara
ubicada en aproximadamente 9,200 pies al este de la calle Farm-to-Market 428 y a
1,800 pies noroeste de la calle Harlee Field, en la ciudad de Denton, Texas, Condado de
Denton, Texas 76208. Esta es la aplicacion para una enmienda mayor para descargar
10 millones de galones de agua domestica tratada al dia .

Se espera que las descargas de la instalacion contengan demandas bioquimicas de
oxigeno de 5 dias (DBO), solidos suspendidos totales, nitrogeno ammoniacal, fosforo y
oxigeno disuelto. Aguas residuales domesticas. estara tratado por un bioreactor de
membranas que incluira rejas de limpieza, desarenadores, clarificadores, cuencas
anaerobicas, cuencas anoxicas, y cuencas aerobicas, membranas submergidas,
digestores anaerobico y desinfeccion ultravioleta.



TEXAS COMMISSION ON ENVIRONMENTAIL QUALITY

NOTICE OF RECEIPT OF APPLICATION AND
INTENT TO OBTAIN WATER QUALITY PERMIT
AMENDMENT

PERMIT NO. WQ0014416001

APPLICATION. City of Denton, 1100 South Mayhill Road, Denton, Texas 76208, has applied
to the Texas Commission on Environmental Quality (TCEQ) to amend Texas Pollutant
Discharge Elimination System (TPDES) Permit No. WQ0014416001 (EPA LD. No. TX0125628)
to authorize an increase in the discharge of treated domestic wastewater to a volume not to
exceed an annual average flow of 10,000,000 gallons per day. The domestic wastewater
facility is located approximately 12,210 feet east of the intersection of East Sherman Drive
and Hartlee Field Road, in the city of Denton, in Denton County, Texas 76208. The discharge
route is from the plant site to a series of ponds; thence to Clear Creek; thence to Lewisville
Lake. TCEQ received this application on May 1, 2024. The permit application will be available
for viewing and copying at Pecan Creek Water Reclamation Plant, Administration Building,
1100 South Mayhill Road, Denton, Texas prior to the date this notice is published in the
newspaper. The application, including any updates, and associated notices are available
electronically at the following webpage:
https://www.tceq.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. This
link to an electronic map of the site or facility's general location is provided as a public
courtesy and not part of the application or notice. For the exact location, refer to the
application.
https://gisweb.tceq.texas.gov/LocationMapper/?marker=-97.065833,33.28&level=18

ALTERNATIVE LANGUAGE NOTICE. Alternative language notice in Spanish is available at
https://www.tceg.texas.gov/permitting/wastewater/pending-permits/tpdes-applications. El
aviso de idioma alternativo en espanol esta disponible en
https://www.tceg.texas.gov/permitting/wastewater/pending-permits/tpdes-applications.

ADDITIONAL NOTICE. TCEQ’s Executive Director has determined the application is
administratively complete and will conduct a technical review of the application. After
technical review of the application is complete, the Executive Director may prepare a draft
permit and will issue a preliminary decision on the application. Notice of the Application
and Preliminary Decision will be published and mailed to those who are on the county-
wide mailing list and to those who are on the mailing list for this application. That notice
will contain the deadline for submitting public comments.

PUBLIC COMMENT / PUBLIC MEETING. You may submit public comments or request a
public meeting on this application. The purpose of a public meeting is to provide the
opportunity to submit comments or to ask questions about the application. TCEQ will hold a



public meeting if the Executive Director determines that there is a significant degree of public
interest in the application or if requested by a local legislator. A public meeting is not a
contested case hearing.

OPPORTUNITY FOR A CONTESTED CASE HEARING. After the deadline for submitting
public comments, the Executive Director will consider all timely comments and prepare a
response to all relevant and material, or significant public comments. Unless the application
[...]
A. If the site is currently regulated by TCEQ, provide the Regulated Entity Number (RN) issued
to this site. RN103935516

Search the TCEQ’s Central Registry at http://wwwl5.tceq.texas.gov/crpub/ to determine if
the site is currently regulated by TCEQ.

B. Name of project or site (the name known by the community where located):
Clear Creek Water Reclamation Plant
C. Owner of treatment facility: City of Denton
Ownership of Facility: Public 0 Private 0 Both [0 Federal

D. Owner of land where treatment facility is or will be:
Prefix (Mr., Ms., Miss): N/A
First and Last Name: City of Denton
Mailing Address: 901 Texas Street, Suite A
City, State, Zip Code: Denton, Texas 76209
Phone No.: 940-349-8601 E-mail Address: rusty.willard@cityofdenton.com

If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement. See instructions.

Attachment: N/A

E. Owner of effluent disposal site:

Prefix (Mr., Ms., Miss): N/A
First and Last Name: N/A
Mailing Address: N/A
City, State, Zip Code: N/A

TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 8 of 24



Phone No.: N/A E-mail Address: N/A
If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement. See instructions.

Attachment: N/A

F. Owner of sewage sludge disposal site (if authorization is requested for sludge disposal on
property owned or controlled by the applicant):
Prefix (Mr., Ms., Miss): N/A
First and Last Name: N/A
Mailing Address: N/A
City, State, Zip Code: N/A
Phone No.: N/A E-mail Address: N/A

If the landowner is not the same person as the facility owner or co-applicant, attach a lease
agreement or deed recorded easement. See instructions.

Attachment: N/A

Section 10. TPDES Discharge Information (Instructions Page 34)

A. Is the wastewater treatment facility location in the existing permit accurate?
[0 Yes X No

If no, or a new permit application, please give an accurate description:
The water reclamation plant will be located approximately 9,200 ft east of Farm-to-
Market Road 428 and 1,800 ft northwest of Hartlee Field Road in Denton County, Texas.

B. Are the point(s) of discharge and the discharge route(s) in the existing permit correct?
O Yes No

If no, or a new or amendment permit application, provide an accurate description of the

point of discharge and the discharge route to the nearest classified segment as defined in

30 TAC Chapter 307:
The point of discharge is approximately 8,500 ft east of Farm-to-Market Road 428 and
3,000 ft northwest of Hartlee Field Road in Denton County, Texas. Discharge enters into
on-site finishing ponds, thence to the Clear Creek stream (0823C) thence flows into Elm
Fork Trinity River (0823) thence into Lewisville Lake.

City nearest the outfall(s): City of Denton
County in which the outfalls(s) is/are located: Denton County
Outfall Latitude: 33.279218 Longitude: -97.067088

C. Is or will the treated wastewater discharge to a city, county, or state highway right-of-way,
or a flood control district drainage ditch?

TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 9 of 24



[0 Yes X No
If yes, indicate by a check mark if:
[0 Authorization granted 0 Authorization pending

For new and amendment applications, provide copies of letters that show proof of contact
and the approval letter upon receipt.

Attachment: N/A

D. For all applications involving an average daily discharge of 5 MGD or more, provide the
names of all counties located within 100 statute miles downstream of the point(s) of
discharge.

Faﬂas. Ellis, Henderson, Kaufman, and Navarro County.

Section 11. TLAP Disposal Information (Instructions Page 36)

A. For TLAPs, is the location of the effluent disposal site in the existing permit accurate?
O  Yes O No

If no, or a new or amendment permit application, provide an accurate description of the
disposal site location:

N/A l

City nearest the disposal site: N/A

County in which the disposal site is located: N/A

Disposal Site Latitude: N/A Longitude: N/A

For TLAPs, describe the routing of effluent from the treatment facility to the disposal site:

N/A

m g O W

F. For TLAPs, please identify the nearest watercourse to the disposal site to which rainfall
runoff might flow if not contained:

N/A

Section 12. Miscellaneous Information (Instructions Page 37)

A. Is the facility located on or does the treated effluent cross American Indian Land?

TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 10 of 24



O Yes No

B. If the existing permit contains an onsite sludge disposal authorization, is the location of the
sewage sludge disposal site in the existing permit accurate?

O Yes O No Not Applicable

If No, or if a new onsite sludge disposal authorization is being requested in this permit
application, provide an accurate location description of the sewage sludge disposal site.

N/A

C. Did any person formerly employed by the TCEQ represent your company and get paid for
service regarding this application?

X  Yes 0 No

If yes, list each person formerly employed by the TCEQ who represented your company and
was paid for service regarding the application:

Christopher Mullins

D. Do you owe any fees to the TCEQ?
O Yes X No
If yes, provide the following information:
Account number: N/A Amount past due: N/A
E. Do you owe any penalties to the TCEQ?
O Yes No

If ves, please provide the following information:
Enforcement order number: N/A Amount past due: N/A

Section 13. Attachments (Instructions Page 38)

Indicate which attachments are included with the Administrative Report. Check all that
apply:
0 Lease agreement or deed recorded easement, if the land where the treatment facility is
located or the effluent disposal site are not owned by the applicant or co-applicant.
X Original full-size USGS Topographic Map with the following information:
e Applicant’'s property boundary
e Treatment facility boundary
e Labeled point of discharge for each discharge point (TPDES only)

TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 11 of 24



Highlighted discharge route for each discharge point (TPDES only)
Onsite sewage sludge disposal site (if applicable)

Effluent disposal site boundaries (TLAP only)

New and future construction (if applicable)

1 mile radius information

3 miles downstream information (TPDES only)

All ponds.

OO0 Attachment 1 for Individuals as co-applicants

e o © o o o o

O Other Attachments. Please specify:

TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 12 of 24



Section 14. Signature Page (Instructions Page 39)

If co-applicants are necessary, each entity must submit an oviginal, separate signature
page.
Permit Number: WQ0014416001

Applicant: City of Denton

Certification:

I certify under penalty of law that this document and all attachments were prepared under my
direction or supervision in accordance with a system designed to assure that qualified
personnel properly gather and evaluate the information submitted. Based on my inquiry of the
person or persons who manage the system, or those persons directly responsible for gathering
the information, the information submitted is, to the best of my knowledge and belief, true,
accurate, and complete. I am aware there are significant penalties for submitting false
information, including the possibility of fine and imprisonment for knowing violations.

I further certify that I am authorized under 30 Texas Administrative Code § 305.44 to sign and
submit this document, and can provide documentation in proof of such authorization upon
request.

Signatory name (typed or printed): Sara Hensley
Signatory title: City Manager

| /“ \
it () Ly,
Signature: rd '\‘l'X!QM’” Date: [ [V /] L
N ¥ \ /' '_‘5 I
(Use blue ink) \ ' /_.f i d

Subscribed and Sworn to before me by the said___(_ *I—k{ W(\QQ)‘Q)
on this \v}lu\_ day of H‘D(\ \ L2060
My commission expires on the [L‘H'V\ day of DECEANDRC 20 .

VOl W0

Notary Public

PN

County, Texas

:"%;3 My Notary 1D # 131826791
‘.,5,-4" Explres Decomber 14,

TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 13 0f 24



Section 15. Plain Language Summary (Instructions Page 40)

If you are subject to the alternative language notice requirements in 30 Texas Administrative Code
§30.426, you must provide a translated copy of the completed plain language summary in
the appropriate alternative language as part of your application package. For your
convenience, a Spanish template has been provided below.

ENGLISH TEMPLATE FOR TPDES or TLAP NEW/RENEWAL/AMENDMENT
APPLICATIONS

DOMESTIC WASTEWATER

The following summary is provided for this pending water quality permit application being reviewed
by the Texas Commission on Environmental Quality as required by 30 Texas Administrative Code
Chapter 39. The information provided in this summary may change during the technical review of the
application and are not federal enforceable representations of the permit application.

City of Denton (CN 600358980 ) proposes to operate Clear Creek Water Reclamation Plant
(RN103935516). a membrane bioreactor process plant scheme. The facility will be located approximately
9,200 ft east of Farm-to-Market Road 428 and 1,800 ft northwest of Hartlee Field, in Denton, Denton
County, Texas 76208.

Major amendment application to discharge 10 MGD design flow of treated domestic water.

Discharges from the facility are expected to contain five-day biochemical oxygen demand (BODs), total
suspended solids (TSS), ammonia nitrogen (NH;-H), phosphorus (P), and dissolved oxygen (DO).
Domestic wastewater will be treated by a membrane bioreactor process plant and the treatment units
will include bar screens, grit chambers, primary clarifiers, anaerobic basins, anoxic basins, aerobic
submerged membrane unit basins, anaerobic digesters, and ultraviolet (UV) disinfection.

TCEQ-10053 {10/31/2022) Municipal Wastewater Application Administrative Report Page 14 of 24



PLANTILLA EN ESPANOL PARA SOLICITUDES NUEVAS/RENOVACIONES/ENMIENDAS
TPDES o TLAP

AGUAS RESIDUALES DOMESTICAS

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua pendiente que
estd siendo revisada por la Comision de Calidad Ambiental de Texas segun lo requerido por el Capitulo
39 del Cédigo Administrativo de Texas 30. La informacién proporcionada en este resumen puede
cambiar durante la revisiéon técnica de la solicitud y no son representaciones federales exigibles de la
solicitud de permiso.

1. Introduzca el nombre del solicitante aqui. (2. Introduzca el ntimero de cliente aqui (es decir, CN6
#########). ) 3. Elija del ment desplegable. 4. Introduzca el nombre de la instalacion aqui. 5.
Introduzca el niimero de entidad regulada aqui (es decir, RN1 #########). 6. Elija del ment
desplegable. 7. Introduzca la descripeién de la instalacién aqui. . La instalacion 8. Elija del ment
desplegable. ubicado 9. Introduzca la ubicacién aqui. , en 10. Introduzca el nombre de la cindad aqui. ,
Condado de 11. Introduzca el nombre del condado aqui. , Texas 12. Introduzcea el eo6digo postal aqui. .
13. Introduzca el resumen de la solicitud de solicitud aqui. <<Para las aplicaciones de TLAP incluya la
siguiente oracion, de lo contrario, elimine: >> Este permiso no autorizara una descarga de
contaminantes en el agua en el estado.

Se espera que las descargas de la instalacion contengan 4. Liste todos los contaminantes esperados aqui. . 15.
Introduzca los tipos de aguas residuales descargadas aqui. 16. Elija del mena desplegable. tratado por 17.
Introduzca una descripcidn del tratamiento de aguas residuales utilizado en la instalacion aqui.

El siguiente resumen se proporciona para esta solicitud de permiso de calidad del agua pendiente que estd siendo
revisada por la Comision de Calidad Ambiental de Texas segun lo requerido por el Capitulo 39 del Codigo
Administrativo de Texas 30. La informacion proporcionada en este resumen puede cambiar durante la revision
técnica de la solicitud y no son representaciones federales exigibles de la solicitud de permiso. La ciudad de
Denton (CN 600358980) propone operar la planta de tratamiento de aguas residuales Clear Creek (RN 103935516).
La planta operara utilizando el proceso del reactor biologico con membranas. La planta estara localizada
aproximadamente a 9,200 pies al este de la calle Farm to Market 428 y 1,800 pies al noroeste del campo Hartlee, en
la ciudad de Denton, en el condado de Denton, Texas 76208.

Enmienda mayor para descargar 10 millones de galones de agua residual tratada por dia basados en el flujo de
disefio.

Se espera que descargas de esta planta tendran materia organica carbonosa del agua residual basada en 5 dias
(BOD5), solidos suspendidos totales (TSS), amoniaco-nitrogeno (NH3-N), fosforo (P), y oxigeno disuelto (DO). El
agua residual domestica sera tratada por una planta que utilice el proceso del reactor biolégico con membranas, y
los equipos de tratamiento incluirdn pantallas de barra, tanques clarificadores primarios, tanques anaerébicos,
tanques anoxicos, tanques de membranas aérobicas, digestion anaerdbica, y desinfeccién ultravioleta.

TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 15 of 24



ATTACHMENT B:
ADMINISTRATIVE REPORT 1.1



DOMESTIC ADMINISTRATIVE REPORT 1.1

The following information is required for new and amendment applications.

Section 1. Affected Landowner Information (Instructions Page

41)

A. Indicate by a check mark that the landowners map or drawing, with scale, includes the
following information, as applicable:

I The applicant’s property boundaries

X  The facility site boundaries within the applicant’s property boundaries

The distance the buffer zone falls into adjacent properties and the property boundaries
of the landowners located within the buffer zone

X The property boundaries of all landowners surrounding the applicant’s property (Note: if
the application is a major amendment for a lignite mine, the map must include the
property boundaries of all landowners adjacent to the new facility (ponds).)

X The point(s) of discharge and highlighted discharge route(s) clearly shown for one mile
downstream

The property boundaries of the landowners located on both sides of the discharge route
for one full stream mile downstream of the point of discharge

[0 The property boundaries of the landowners along the watercourse for a one-half mile
radius from the point of discharge if the point of discharge is into a lake, bay, estuary,
or affected by tides

[0 The boundaries of the effluent disposal site (for example, irrigation area or subsurface
drainfield site) and all evaporation/holding ponds within the applicant’s property

O The property boundaries of all landowners surrounding the effluent disposal site

0 The boundaries of the sludge land application site (for land application of sewage sludge
for beneficial use) and the property boundaries of landowners surrounding the
applicant’s property boundaries where the sewage sludge land application site is located

O The property boundaries of landowners within one-half mile in all directions from the
applicant’s property boundaries where the sewage sludge disposal site (for example,
sludge surface disposal site or sludge monofill) is located

B. Indicate by a check mark that a separate list with the landowners’ names and mailing
addresses cross-referenced to the landowner’s map has been provided.
C. Indicate by a check mark in which format the landowners list is submitted:
0 USB Drive Four sets of labels

D. Provide the source of the landowners’ names and mailing addresses: Denton County
Appraisal District

E. As required by Texas Water Code § 5.115, is any permanent school fund land affected by this
application?

O Yes X No

TCEQ-10053 (10/31/2022) Municipal Wastewater Application Administrative Report Page 16 of 24



If yes, provide the location and foreseeable impacts and effects this application has on the